
REUSE OF FERRIC CHLORIDE FROM PRINTED CIRCUIT BOARD WASTE 

SLUDGE FOR CONDITIONING AND DEWATERING OF MUNICIPAL SEW AGE 

SLUDGE 

SHARIFAH BAIZULIKHA SYEID AMINULLAH ISMAIL 

CIVIL ENGINEERING DEPARTMENT 

UNIVERSITI TEKNOLOGJ PETRONAS 

May 2011 



UNIVERSITI TEKNOLOGI PETRONAS 

TRONOH, PERAK 

May 2011 

CERTIFICATION OF ORIGINALITY 

This is to certify that I am responsible for the work submitted in this project, that the original 

work is my own except as specified in the references and acknowledgements, and that the 

original work contained herein have not been undertaken or done by unspecified sources or 

persons. 

SHARIFAH BAIZULIKHA SYEID AMINULLAH ISMAIL 



CERTIFICATION OF APPROVAL 
[...]
Copper Removal Procedure 

CHAPTER 4: RESULTS AND ANALYSIS 

4.1 Sludge Characterization 

4.2 

4.3 

4.4 

4.5 

Settling Curve and Hindered Settling Velocity 

COD and TSS 

Capillary Suction Time 

Removal of Copper in Supernatant 

CHAPTERS: CONCLUSION 

REFERENCES 

111 

IV 

4 

5 

5 

6 

12 

13 

14 

17 

17 

17 

17 

18 

18 

19 

19 

21 

21 

21 

30 

34 

36 

40 

41 



CHAPTER 1: INTRODUCTION 

1.1 BACKGROUND STUDY 

Apart from achieving environmental benefit, wastewater treatment and management studies 

are also done to develop cost effective technologies. One of the major parts of wastewater 

treatment is solid management. Processing and handling of solids before disposal or reuse is 

financially equivalent to the cleaning of wastewater (EPA, 1979). 

Solids from removed from different wastewater treatment processes may contain 

microorganisms, non-biodegradable particles of mineral matter, and particles that come 

naturally from the physic-chemical treatment of wastewater originates sludge in liquid or 

semisolid liquid form. This means sludge contains all the products that contaminate treated 

water and has potentially significant threat to the environment if not managed properly. Of 

the constituents removed by treatment, sludge is by far the largest in volume and the 

processing and disposal is perhaps the most complex problem facing the engineer in the 

field of wastewater treatment (Tchobanoglous, 1991). 

The sludge resulting from wastewater operations typically contains from 0.25 to 12 percent 

solids by weight (Tchobanoglous, 1991), depending on the operations and processes used. 

Sludge has to go through several processes including thickening, dewatering and transport 

for final use or disposal. Based on EPA 1979, sludge dewatering and disposal systems 

represents a large and important cost centre for wastewater treatment, and its associated 

capital and operating cost may be as high as quarter to half of the total cost of wastewater 

treatment (Karr & Keinath, 1978). Thus, it is necessary to minimise the volume of sludge 

for reduction of handling, transporting and disposal cost. 

Inefficient sludge treatment not only leads to low quality effluent, but also reduces sludge 

solid content, increases disposal cost and necessitates sludge rework. Dewatering process 

aims to reduce the water content of sludge. Mechanical assistance helps in increasing the 

1 



dewatering rate of sludge (Millieux, 2003); however optimizing dewatering performance 

requires both chemical and mechanical equipment. It is also found that there is a lack of 

scientific understanding of the dewatering process, as evidenced by the numerous 

contradictions that exists in the literature (Karr & Keinath, 1978) makes it difficult to find 

general characteristics that describe a specific sludge in terms of dewatering. Often sludge is 

conditioned beforehand for optimization of this process, using mineral chemicals such as 

iron salts and lime, and/or organic chemicals such as cationic polymer flocculants and 

destabilized particles (Millieux, 2003; Krisnamurthy & Virarachavan, 2003). Research 

nowadays is oriented towards using natural conditioner coagulants of mineral origin in 

water treatment, but they have not been able to compete effectively due to increase of 

organic matter concentration in treated water (Song, Williams, & Edyvean, 2004). 

Many characteristics have been reported to be important for sludge dewatering. Floc size is 

considered as one of the most important physical factors in the dewatering of sludge (Karr 

& Keinath, 1978; Lawler, Chung, Hwang, & Hull, 1986). Turchiulli & Fargues (2004) 

demonstrated that conditioned sludge using alum results to larger and more compact floes 

than using ferric chloride as conditioner hence the settling rate and has better dewaterabilty. 

Ferric floes on the other hand contain bound water about 20% lesser than alum floes 

(Turchiulli & Fargues, 2004) and using ferric chloride as coagulant gives better result in 

effluent quality (Song, Williams, & Edyvean, 2003). Dewatering rate was proven to increase 

with dosage of conditioning agents (Krisnamurthy & Virarachavan, 2003) however, 

optimization of dosage is important to ensure no excessive sludge mass increase that can 

affect disposal cost. 

Manufacturing of printed circuit boards (PCB) involves several steps, such as etching, 

drilling, image transfer and electroplating (Multilateral Investment Guarantees Agency, 

201l).One of the main sources of pollution from waste generated is from the etching 

process of the manufacture. Etching is a process of removing conductive material which is 

copper, on the film mask of the circuit board according to the circuit pattern. Among the 

common etchants used in today practice are cupric chloride, ammoniacal, sulphuric 

peroxide, chromic acid and ferric chloride (Cakir, 2006; Adaikkalam, Srinivasan, & 

2 



Venkateswaran, 2002). The most prevalent hazardous waste stream comes from the etching 

process are waste rinse water and spent etchant that contain heavy metal (Fries, 1999). 

Etching process from the manufacturing of PCB produces (wet content) 3.14-4.85% of 

copper and 3.17-4.23% of iron in the waste sludge (Xie, et al., 2009). Presence of residual of 

these metals in unavoidable in the treated water. Onsite and offsite recycling of waste has 

been in practice in the electronics manufacturing industries (Fries, 1999; Huang, Xie, & Ma, 

2011) and one industrial evaluation explained that treatment of PCB waste sludge by 

ultrasound produces significant amount of ferric chloride that can be reused back as 

coagulant material onsite (Xie, et al., 2009). 

Waste can be seen as 'raw' material used in wastewater plants. In some cases, waste can be 

used as reagents to treat other wastes (European Commission, 2006). It is important to 

ensure the waste/material will be available at the right time to ensure continuity and proper 

consistent performance of treatment process, since delay may incur associated 

environmental problems. 

3 



1.2 OBJECTIVES AND SCOPE OF STUDIES 

Objectives of this research are to assess efficiency of recycled ferric chloride (RFC) as 

conditioning agent for thickening and dewatering of municipal sewage sludge while 

achieving environmental benefits of reducing pollution threat and technology cost. 

To achieve these objectives, raw sludge characterization of municipal sludge and PCB 

sludge was done. For municipal sludge, characterization includes finding Mixed Liquor 

Volatile Suspended Solid (ML VSS) and initial pH. For PCB sludge, which is the RFC, 

initial copper and iron concentration was investigated. Column settling test and capillary 

suction time (CST) was done for raw municipal sludge to determine control parameters for 

sludge treated with coagulants, and subsequent effluent quality analysis were done 

afterwards. 

Jar tests and column settleability tests were done for sludge usmg commercial ferric 

chloride, ferric sulphate, alum and RFC as coagulants. Optimum dosage and the settling 

rates were determined from these tests. Conditioned sludges with varying dosage are also 

tested for CST values. 

The effluent supernatants were tested for quality by measuring pH, TSS, COD, and colour. 

These parameters were compared with guideline standards as environmental impact 

measure. For effluent supernatant using RFC as conditioner, copper concentration was 

measured to see presence of the pollutant. 

This study also consists of analysis of quantity and fate of RFC used in the treatment 

process. After comparing copper concentration with environmental guidelines, a suitable 

treatment method for new waste inquiry was provided. 

4 



CHAPTER2: LITERATURE REVIEW 

2.1 ECONOMIC ASPECTS OF WASTEWATER TREATMENT SECTOR 

The reason for treating waste is not always the same and often depends on the type of waste 

and the nature of its subsequent fate. Some waste treatments and installations are 

multipurpose. The basic reasons for treating waste are: to reduce the hazardous nature of the 

waste, to separate the waste into its individual components, some or all of which can then be 

put to further use/treatment, to reduce the amount of waste which has to be finally sent for 

disposal, to transform the waste into a useful material. 

Waste treatment is typically a high volume low return process (EPA, 1979). A fixed or 

lowered base price, either for the incoming waste or for the recycled product, has placed the 

commercial emphasis on maximizing throughput and reducing cost overheads. Cost and 

price of waste treatment is typically established on the basis of investments and running 

costs. However, in some cases, prices may be determined by operators at the 'low' end of 

the market. In some other cases, the prices are fixed by agreement between the waste 

producer and the waste manager, where these may be different for a particular waste 

depending on who has produced it. Although there are exceptions, and also particularly for 

older plants, investment levels have been low, due to the low returns and competition with 

the low prices of landfills. It is expected that high levels of investment will be required to 

meet the standards set by the actual regulatory regime. 

The industry has generally maximized the constructive use of some waste types to treat 

other wastes; this is expected to continue, particularly using waste as a raw material 

(European Commission, 2006). 

5 



2.2 MUNICIPAL SEWAGE SLUDGE 

The typical composition of untreated domestic wastewater is as described in Table 2-1. The 

typical operation diagram for independent physical-chemical treatment process is as 

described in Figure 2-1 . 

( ontaminants l nit 

Sl>l ids. total ( IS) 

Di~sl,hcd. total (IDS) 

Fi \cd 

\ olatik 

Suspended solids ( SS ) 

I i\cd 

\ olatilc 

Scttkabk solids 

Chem ical O\) gcn demand (COD) 

mg/L 

mg/L 

mg/L 

mg/L 

mg/L 

mg/L 

mg/L 

mLIL 

mg/L 

{ onrcntration 

\\cal, \ledium Stron:,: 

350 720 1200 

250 500 850 

145 300 525 

105 200 325 

100 220 350 

20 55 75 

80 165 275 

5 10 20 

250 500 1000 

Table 2-1. Typical composition of untreated domestic wastewater. (Tchobanoglous, 1991) 

In UniversitiTeknologi PETRONAS (UTP), the wastewater treatment plant was designed to 

support 23000 population equivalent (PE), connecting all pumping systems in UTP. The 

process flow is as described in Figure 2-2. 

This treatment plant pipes water into clarifiers to let sludge settle and then removed. This 

activated sludge is recycled to the aeration tanks to keep the bacterial process going. 

Leftover sludge is recycled to the aeration tanks to keep the bacterial process going. 

Leftover sludge is sent to the digester tanks and aerator tanks for more bacterial processing 

and then water is recycled for reprocessing. 

6 



Untreated 

wastewater 

Commmut1on and 

grit removal 

G Rap1d m1x and 

flocculation 

Q Sedimentation 

·------------------- s ~---------- ------ -A----------A 
I I Chlorine 

Optional 

Coagulant(s) Sludge 

Sludge 

Scrubber underflow and 

or filtrate 

Q Q Flow equalization 
Recarbonation (if 

Sludge thickening lime coagulant 
(optional) pond 

used) 

Q Sludge dewatering G Filtration 
Granular carbon 

Surge storage 
Carbon 

II 
regeneration 

Figure 2-1. Typical fl ow diagram of an independant physical-chemical treatment plant. 

(Tchobanoglous, 1991) 

All effluent from sewerage and industrial treatment wastewater plant must comply with 

standards determined by the Department of Environment Malaysia, accord ing to the Third 

Schedule in the Envi ronmental Quality Act 1974. The standards are as listed in Table 2-2. 

7 



INLET 
Primary bar Secondary _I 

Pump house 
scrreen bar screen I 

~ 
~rit chamber 

Anoxic 

chamber 
,.__ 

l Aeration tank I 

Clarifier 

Sludge -holding tank 
r--

Ch Iori nation 

tank 
OUTLET 

Sand bag 

filter 

Figure 2-2. Universiti Teknologi PETRONAS sewerage treatment plant process now chart. 

6.0-9.0 S.S-9.0 

mg/L so so 
mg/L so 100 

mg/L 0.2 1.0 

mg/L 1.0 s.o 

Table 2-2. Parameters limits for Standard A and tandard B of sewerage and industrial 

efnuent according to Environmental Quality ( ewerage and Industrial Efnuent) Regulation 

1978. (Federal ubsidiary Legislation. 1974) 

To design sludge processmg and treatment of sludge, the sources, characteristics, and 

quantities of the so lids and sludge to be handled must be known. The sources of solids in a 

treatment plant vary according to the type of plant and operation method. Listed in Table 2-

8 



3 is the principal sources of solids and the types of sludge generated in wastewater treatment 

plant. 

The characteristics of sludge produced from a treatment plant vary depending on the origin 

of solids and sludge, the amount of aging that has taken place, and the type of processing 

that they have been subjected to. Typical data on some of the chemical composition of 

sludge (untreated and digested) are reported in Table 2-4. The chemical constituent present 

in sludge is important to determine the ultimate disposal of the processed sludge and the 

liquid removed from the sludge during processing. The organic content, nutrients, 

pathogens, metals and toxic organics characteristics of sludge are factors affecting sludge 

suitability for land application and beneficial use (Tchobanoglous, 1991 ). Trace elements in 

sludge are those inorganic chemical elements that can be essential or detrimental to plants 

and animals (Tchobanoglous, 1991 ). The terms heavy metals are used to denote several of 

the trace elements present in sludge. The typical concentrations of copper and iron may vary 

widely as indicated in Table 2-5. 

Typical data on the quantity of sludge produced from various processes and operations are 

presented in Table 2-6. However it should be noted that quantity of sludge produced will 

vary widely. 

9 



l nit Operation I Proress T~ pes of Solid/Sludge U.emarks 

Coarse solids 

Grit and scum 

Grit and scum 

Primary sludge and scum 

Suspended solids 

Secondary sludge and scum 

Sludge. compost, and ashes 

Coarse solids are removed by 

mechanical and hand-cleaned bar 

screens. In small plants screenings are 

often comminuted for removal in 

subsequent treatment units. 

Scum removal facilities are often 

omitted in grit removal facilities. 

In some plants, scum removal faci lities 

are not provided in preaeration tanks. If 

the preaeration tanks are not preceded 

by grit removal facilities, grit 

deposi tion may occur in preaeration 

tanks. 

Quantities of sludge and scum depend 

on the nature of the collection system 

and whether industrial wastes are 

discharged into the system. 

Suspended solids are produced by the 

biological conversion of BOD. Some 

form of thickening may be required to 

concentrate the waste sludge stream 

from biological treatment. 

Provision for scum removal from 

secondary settling tanks is a 

requirement of the US EPA. 

The characteristics of the end products 

depend on the characteristics of the 

sludge being treated and the operations 

and processes used. Regulations for the 

disposal of residuals are becoming 

increasingly stringent. 

Table 2-3. Sources of solids and sludge from a conventional wastewater treatment plant. 

(Tchobanoglous, 1991) 

10 



\l'li\ated lligested priman 
l ntreatl·d primar~ sludge · 

I tl'lll sludge sludgl' 

Iota! dr~ ~nlids {lS). "o 

\ nlatik ~nlid~ ("o oflS) 

I rnn (not a~ ~ulphidl!) 

pi I 

- - - -

l{ange Range I~ piral l{ange I~ piral 

0.83-1. I 6 

59-88 

6.5-8.0 

2.0-8.0 

60-80 

2.0-4.0 

5.0-8.0 

5.0 

65 

2.5 

6.0 

6.0-I 2.0 

30-60 

3.0-8.0 

6.5-7.5 

IO.O 

40 

4.0 

7.0 

Table 2-4. Typical chemical composition and properties of untreated and digested sludge. 